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?~r!rlilß;J+l!Z.li..3-ffi~irH Wuxiang United Village, Yinzhou District , Ningbo City 

15700064817 bzsj@son luk.com .cn www .sonluk .com 
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., Brand 

CR2032 J]t ~f'i mtl ut ru ~ / 
J 1 Original tested type -..... ,, ~·/~~· .~ 

3.0V Capacity/energy 
220mAh 

::f i'iJ Jt; i:I:!. i1lL1E 1m iti.11!!. ;t§ W--a-:1:(g) n 
0.065 

Primarv Li-meta! cell Li content 

0.003 
ji-)(Jl\ ~ -g1JB.1i:ltfc~Jm:Yr~ silvery 

Appearance button meta! shell ~. ltlm-rn ,~, Testinformation 

1117050103 wltl iJ:\W. 15" B AA 2017-06-19 
Date of test report 
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jfil))~ 38.3 :f-UNITED NATIONS "Recommendations on ST/SG/ AC.! 0/ 11 /Rev.5/ Ame 
the TRANSPORT OF DANGEROUS GOODS" Manual nd . l&Amend.2 
ofTests and Criteria 38.3 
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Thermal test 
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Forced discharge 
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Conclusion 

~~~~~~G~OO« ~ ~~~~-fü•~-~~~~~~m~M» 
ST/SG/AC . I 0/ 11/Rev.5/Amend. l &Amend .2 38.3 1ff-nJLJf * o The tested samples meet the 
requirements of test items of the UNITED NATIONS "Recommendations on the 
TRANSPORT OF DANG EROUS GOODS" Manual of Tests and Criteria 
ST/SG/AC. 10/ 11/Rev.5/Amend . l&Amend .2 38.3 
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